Yjamato

Parts List

HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE
WITH LEFT HAND KNIFE TRIMMING MECHANISM

VG3721-8

MODELS

VG3721-8 VG3721-8-WF1 VG3721-8-WF4
VG3721-8F VG3721-8F-WF1

N YAHATO SEWING MACHINE MG £0,LTD.



IN=YYUXNDRA

ZDIR—Y ) A NIVG3721-148S1-8F, 156S1-8F2EAXEFILICLTASA M EERLUTWET,
ER1~15ICIFEARETILETH UL TVWET,

EHI6~YTEFIEEEHLTWET,
NR=YYRNCRBEHINTWBAS—DTEIIHRBRXARXIEERDLTWVWET,

5D (Parts No. DEIcREHEH I TWET, )

[ ] ABED/NR—VYYRANMNIHULT, SORBEEINTERERDULTWVWET,
[ ] AiXIBParts No. RU'RIEDORAR

¢ FIED/NR—YUIKNIHULT, SEEMENEHERRVOCETILEREDLTVWES,

BEEXDED ZEE _

Yo ZDN—YVURXNIEREHEINTWBERE EXDEEIE. Parts No.(BlZ I, 3500201)THEWVL X
ER

Y 0068011 DiE&IE. 0068011XIE68011 TTHEHEXTE L,

¥ IF7Fa1—JEENORIRBERIEEMSETI,

BHE. CONR—YUIANDODEHFEIZ, RICKDEEINZBENBDEITDTTTETE,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VG3721-148S1-8F, 156S1-8F.
The items from No.1 to No.15 contain the standerd model.

The following items included No.16 contain the submodel.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
&€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
Y When the Part No. is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents B

MISCELLANEOUS COVERS(1) © hX—EE% (1) 1

MISCELLANEOUS COVERS(2) HIR—B% (2) 2

MISCELLANEOUS THREAD EYELETS S8 BIR 3

MISCELLANEOUS BUSHINGS & EYE GUARD 7y Y2 RU71H— KRB 4
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #S5 RU TR 5

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM IEiRUHREYEE 6

NEEDLE BAR MECHANISM SHEIE 7

PRESSER FOOT MECHANISM WIE 8
SPREADER MECHANISM D A 1. 9
LOOPER DRIVING MECHANISM IS 1 10
FEED DRIVING CONTROL MECHANISM BI% U BEEE 11
FEED DRIVING MECHANISM %Y BiE 12
KNIFE DRIVING MECHANISM X R 13
MISCELLANEOUS MECHANISM %A & B4R 14
LUBRICATING MECHANISM Rl A 15
PULLER MECHANISM(1) 75— MBS EBR(1)16
PULLER MECHANISM(2) 75— MBS RABRA((2)17
PULLER MECHANISM(3) 75— #BEMAMA(3)18
VG3721-8 EXCLUSIVE PARTS YIEFLERABE 19
VG3721-8-WF1 EXCLUSIVE PARTS Y7EFLERBE 20
VG3721-8-WF4 EXCLUSIVE PARTS Y7EFNERABE 21
EXTRA PARTS BT RS 22
THREAD STAND HhIH 23
ACCESSORIES 7YY Y ER 24
WARNING LABEL ELESAI 25

INDEX _ %5l 26




VG3721-8



MISCELLANEOUS COVERS(1)

—

AN—BIR(T)

Ref.No Parts No. Description m % Amt. Req
1 3500201 Top Cover EHNR— 1
2 110045 Screw(M4-0.7 X 12) Exy 11
3 3500430 Top Cover Gasket EANR—y Y 1
4 0068011 Oil Sight Window A1 IINEERE 1
5 0020759 Top Cover Seal Plug AR 2
6 3500207 Head Cover ANy RAN— 1
7 3500431 Head Cover Gasket ANy RANR=RyFY 1
8 0093864 Seal Plug 55 1
9 390164 “YG” Emblem VGIVI7L A 1

10 3501566 Side Cover(Lower) ERF HIN—(T) 1
11 110048 Screw(M4-0.7 x 10) =) 3
12 3500215 Side Cover Gasket BREX A=Ky 1
13 3500213 Side Cover Hinge Pin B+ ANR—brIPY 1
14 160000 Screw(M3-05 x 3) bExy 2
15 0037164 Spring x 1
16 3500216 Oil Defender baps:tid 1
17 006233 Screw(M3-0.5 x 5) Ry 2
18 3501563 Side Cover(Upper) ¥R /80— (L) 1
19 0094201 Side Cover Hook HEFAN—T v 1
20 110012 Screw(M4-0.7 x 5) Exy 1
21 3501564 Extension Cover IVRFryavhN-— 1
22 110001 Screw(M4-0.7 X 5.4) xRy 2
23 3501565 Suction Pipe Cover BoAE F3/8— 1
24 000538 Washer Tyiy 2
25 007627 Screw(M4-0.7 x 6) ERY 2
26 3500007 Wind Guide Plate BRZEAR 1
27 110013 Screw(M4-0.7 x 8) xRy 3
28 0020137 Drain Hole Seal HIERFRI Ny FY 1
29 005075 Screw(3/8-24 X 8) HRERY 1
30 3500005 Oil Reservoir Gasket i A 1
31 3500004 Oil Reservoir piik=don 1
32 120016 Screw(MB8-1.25 x 20) ERY 4
33 340000 Machine Frame Supporting Bar Ry RXIE 4
34 2049401 Serial Number Plate BEIL—H 1
35 4109403 Model Plate(See the below) BXR(TESHE) 1
36 000726 Rivet IEX$R 4

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

(1) B 2 E X BRI A (T —

and devices).

i, MHRES D) 2B ZE W,

VG3721-8



VG3721-8



MISCELLANEOUS COVERS(2)
.-

HIR—BEER(2)

2

RefNo Parts No. Description m % Amt. Req
1 3500224 Cloth Plate(Large) JOXZ7L—K(XK) 1
2 120009 Screw(M4-0.7 X 12) Ry 2
3 3501575 Slide Cover BUK 1
4 3500227 Crank Chamber Cover FhHIN— 1
5 3500228 Crank Chamber Cover Gasket FhHANR=RyFY ]
6 130003 Screw(M4-0.7 X 7.3) xRy 7
7 0020052 Seal Plug = 1
8 3500432 Bracket Cover Gasket TSy NANR—RyFy 1
9 3100016 Bracket Cover TS5y NHhK— 1

10 110013 Screw(M4-0.7 x 8) IExRY 11
11 3500012 Seal Plug B 2
12 0093864 Seal Plug E 2
13 0065275 Seal Plug i 1
14

15 3501779 Stitch Plate Holder gikRa 1
16 110041 Screw(M4-0.7 x 8) IExy 7
17 3501584 Fabric Guide wHAR 1
18 330011 Seal Plug B 3
19 003655 Screw(M4-0.7 x 10) [1=37 1
20 000015 Nut PAVAN 2
21 000651 Knock Pin VAR 2
22 3500223 Front Cover Hinge BIREFAN—-EVY 1
23 110016 Screw(M4-0.7 X 14) xRy 2
24 170001 Screw(M4-0.7 x 8) Exy 2
25 300100 Conical Spring Washer M/ w2+ 4
26 160001 Screw(M4-0.7 x 4) =37 2
27 3501570 Front Cover(Lower) BIRF H/R—(T) 1
28 110031 Screw(M4-0.7 X 12) xRy 1
29 3500226 Cushion Jvyayv 2
30 000924 Seal Plug = 2
31 110009 Screw(M4-0.7 x 8) 137 2
32 000538 Washer AR o 7
33 3501585 Folder(Right) Holder ERA)E 1
34 3501583 Folder(Right) FEIERB) 1
35 3501573 Folder Support ERIS 1
36 110017 Screw(M5-0.8 x 8) xRy 2
37 3501580 Folder(Left) 5 ER(E) 1
38 110008 Screw(M4-0.7 X 5) Ry 1
39 3501581 Folder Spacer EHRAR—Y 1
40 004173 Screw(3/32-56 x 2.4) Exy 1

Ref. No. 41 to 55

See the following page.

VG3721-8



R - 36
Vi G

31

VG3721-8



MISCELLANEOUS COVERS(2)
e

HNR—BR(2)

2

RefNo Parts No. Description m % Amt. Req
41 3501574 Supplementary Cover mEh R~ 1
42 110002 Screw(M3-0.5 x 5) IRy 5
43 3501571 Folder Bracket ERITST vk 1
44 110011 Screw(M5-0.8 x 10) Exy 2
45 3501539 Chip Guard YIB%E 1R 1
46 110079 Screw(M4-0.7 X 8) Ry 2
47 3501572 Front Cover(Upper) IR+ H/8— (L) 1
48 3500233 Thread Take-up Cover(Front) H LA~ (FD) 1
49 007627 Screw(M4-0.7 x 6) xRy 2
50 190078 Screw(M4-0.7 X 5) FAS:: 5o 3 2
51 0094201 Cover Latch Spring HIR—=F v FIRR 1
52 110012 Screw(M4-0.7 x 5) = 3
53 3500008 Oil Cooling Fan Cover BT 7 rHIN— 1
54 3500230 Ball Bearing Holder R7ZUVIHT 1
55 3200013 Belt Cover Support RIWMAR—FET 1

VG3721-8



49

24

VG3721-8



MISCELLANEOUS THREAD EYELETS
]

REE K

3

Ref.No Parts No. Description m & Amt. Req
1 0024084 Thread Tension Spring Cap RFETFNRFr v (L) 5
2 0024083 Tension Spring Bushing FRFFFy bEJIEX 5
3 0030255 Tension Spring(Needle) FREAF/INR(EHR) 3
4 0032952 Tension Spring(Looper, Top Cover) RBF/INRL—IK 2
5 0090071 Thread Tension Spring Retainer RABFNRF vy TI(T) 5
6 000177 Felt 7zl 5
7 0031111 Tension Disc HREAFm 10
8 290029 Tension Post REAFE 5
9 0090812 Tension Post Ferrule RAFEREL 5

10 3500287 Tension Disc Separator HRIEAR 1
11 0090856 Tension Disc Eyelet RFEFIMARE 5
12 0090807 Thread Lead-in Guide RIAFERE 5
13 3500286 Tension Post Support RFAFE 1
14 110013 Screw(M4-0.7 X 8) xy 9
15 3500284 Thread Guide Plate HREANR 1
16 0020119 Thread Eyelet Pipe(Short) E S CIAC @A) 2
17 3500285 Thread Eyelet Pipe Holder FB/I1 THT 1
18 3500450 SP Device, C. Set S P&E (%) 1
19 3500281 Needle Thread Eyelet Bracket #RES 1
20 350009 Tapping Screw(3 X 6mm) FyEYRY 2
21 3100384 SP Container SPH>Y 1
22 3100386 Felt SP7zlLbk 1
23 3500451 Needle Thread Eyelet #HRrE 3
24 110054 Screw(M3-05 x 3.5) Exy 8
25 3500269 Top Cover Thread Eyelet(Upper) B RE(L) 1
26 110009 Screw(M4-0.7 x 8) xRy 4
27 3500202 Needle Thread Take-up Guard Hrgy A—R 1
28 130003 Screw(M4-0.7 X 7.3) Ry 2
29 3500466 Needle Thread Guide #HRZT 1
30 000538 Washer Ty 1
31 007627 Screw(M4-0.7 X &) Yy 1
32 3500270 Top Cover Thread Guide B REA 1
33 3500238 Eyelet Holder Stopper HLFRERZ bR 1
34 3500271 Top Cover Thread Eyelet BV NRFRE 1
35 001818 Tension Post RIHFE 1
36 0037108 Top Cover Tension Disc NREFM 4
37 0035813 Top Cover Tension Spring i U RFF/xR 1
38 000360 Nut Fvk 1
39 3500232 Thread Take-up Eyelet Bracket T LRES 1
40 3500234 Thread Take-up Cover(Rear) ALAIR—(8) 1

Ref. No. 41 to 55  See the following page.

VG3721-8



VG3721-8



MISCELLANEOUS THREAD EYELETS
. "

REBIR

3

RefNo Parts No. Description m A Amt. Req
41 006202 Screw(M4-0.7 X 6) i85 2
42 3500237 Latch Spring ZYFINx 1
43 3500240 Thread Take-up Eyelet Holder HLRER 1
44 170010 Screw(M4-0.7 x 4) Ry 1
45 300100 Conical Spring Washer 1WA QPR 1
46 000669 Washer A A 1
47 3500245 Thread Take-up Eyelet(Left) HLRE(E) 1
48 3500246 Thread Take-up Eyelet(Right) N LKRER) 1
49 110027 Screw(M2.5-045 X 3.5) jl =8 2
50 3500242 Looper Thread Guide JL—IRARER 1
51 3500247 Looper Thread Eyelet W—I1UNRFHE 1
52 0032426 Looper Thread Retainer Spring INBFIR 1
53 170042 Screw(M3-0.5 x 5) = 1
b4 3500250 Looper Thread Eyelet(Center) JL—JRE () 1
55 3500249 Looper Thread Eyelet(Right) IL—=ICRE(H) 1

VG3721-8






MISCELLANEOUS BUSHINGS & EYE GUARD

Ty ROTFAH— RBEGR4

RefNo Parts No. Description m % Amt. Req
1 110116 Screw(M10-15 x 4) xRy 1
2 3500042 Needle Bar Bushing(Upper) #HHETvya () 1
3 3100107 Needle Bar Bushing(Lower) HETv2a(T) 1
4 310106 Laced Wire(¢ 3 X 130mm) T 1
5 3100099 Presser Bar Bushing BigE7vya 1
6 3204021 Oil Seal A= 1
7 3100100 Spreader Driving Bar Bushing HURIL—IET Yy 1
8 0063055 Oil Seal AN 1
9 3500050 Oil Seal AN —IL 1

10 3500044 Needle Thread Take-up Bushing(Front) 5V E 7 v ¥ = (1) 1
11 3500045 Needle Thread Take-up Bushing(Rear) #HRi@UET v ¥ 2 () 1
12 3500047 Spreader Driving Shaft Bushing(left) #iUR/IL—/\&T v 2 (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) &Y /L —/87 v 1 () 1
14 3500041 Oil Seal FALI2—=I 2
15 3500046 Foot Lifter Lever Bushing BIgsr#Mryvyya 2
16 000195 Oil Wick(No.4-175mm) SHS 1
17 3500021 Lower Shaft Bushing(Left) T&#T v a (k) 1
18 3500407 Oiling Felt Who7 Lk 1
19 3500040 Oil Seal A=) 1
20 3500022 Lower Shaft Bushing(Right) T&@T v a(h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) EYETE@T Y v a(k) 1
22 3500039 Oil Seal AL 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) &Y EFT#8~T v 2 (Hh) 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) EYET#HT Yy > a(h) 1
25 3500025 Feed Bar Shaft Bushing(left) EUET Y Y 1 () 2
26 3500028 Differential Feed Bar Shaft Bushing(Middle) giX Y E1 7 v & = (4) 1
27 3500029 Differential Feed Bar Shaft Bushing(Right) gV E# 7Y > 1 () 1
28 3500026 Feed Bar Shaft Bushing(Middle) RUEMTY > a () 1
29 3500027 Feed Bar Shaft Bushing(Right) EVET vy a(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #&XJL/N—&87 v a(k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #&J L NX—87v ¥ 2 (H) 1
32 3500033 Needle Guard Holder Bushing(Front) #24 &7 v ¥ 1 () 1
33 3500034 Needle Guard Holder Bushing(Rear) #Z5 &7 v Y1) 1
34 3500035 Differential Lever Shaft Bushing(Left) Z&L/\—&#7v ¥ 2 (&) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z81L /\—8~7 v > 1 (f) 1
36 3100006 Seal Plug B 2
37 3500037 Looper Driving Shaft Bushing(Front). JL—J/X&7 v 3 2 (&) 1
38 3500038 Looper Driving Shaft Bushing(Rear)  JL—/X87 v > 1 () 1
39 3500203 Eye Guard, Complete Set A H— R(f8) 1
40 3500204 Air Wiper Bracket IFITANRTSoy 1

Ref. No. 41 to 53

See the following page

VG3721-8






MISCELLANEOUS BUSHINGS & EYE GUARD Ty ¥ aRU7+A H—kEEH4
e e

RefNo Parts No. Description m % Amt. Req
41 110009 Screw(M4-0.7 X 8) Exy 2
42 000538 Washer Tvy 2
43 3500205 Eye Guard Holder FPAH—RE 1
44 170044 Screw(M4-0.7 X 7) Ry 1
45 300104 Conical Spring Washer MR 7w+ 1
46 000663 Washer Tvy 1
47 000022 Nut +vhk 1
48 3500206 Eye Guard FAH—R 1
49 110076 Screw(M3-05 x 6) Ry 2
50 3500208 Stopper Spring S N FAVAES 1
51 110030 Screw({M3-0.5 x 2.6) IExY 1
52 000014 Washer Ty 2
53 3204020 Oil Seal A= 1

VG3721-8



VvG3721-8



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #32 4 K OV T sl s 4%

5

L

RefNo Parts No. Description m & Amt. Req
1 3500101 Pulley A 1
2 300005 Washer A 1
3 120012 Screw(M6-1 x 20) Exy 1
4 160005 Screw(M6-1 X 8) Exy 4
5 160007 Screw(M6-1 X 6) lI2=3% 4
6 3500104 Oil Cooling Fan Unit BH 7 7 > (#8) 1
7 160001 Screw(M4-0.7 x 4) Exy 4
8
9 3260010 Main Shaft Sprocket(Lower) RILEZ—=U(T) 1

10 3100131 Ball Bearing{Middle) R=ILRF VY v 5 () 1
11 3100132 Lower Shaft(Right) T#(H) 1
12 3100122 Oil Pump Driving Worm VA —L 1
13 3100127 Counterweight(Small) NSV RATITA NN 1
14 110009 Screw(M4-0.7 x 8) N = 2
15 31001283 Ball Bearing(Left) R—=ILRF Y ¥ J (k) 1
16 3500109 Lower Shaft(Middle) TEA(F) 1
17 160004 Screw(M6-1 x 4.8) Xy 2
18 001107 Spring Pin(® 2 X 6mm) AUy 4
19 3500456 Lower Shaft(Left) TEH(E) 1
20 310100 Oil Wick(® 4.4 X 100mm) piipy 1
21 160003 Screw(M5-0.8 x 5) Ry 1
22 3500165 Needle Guard Eccentric #HEorIxy 1
23 3500166 Needle Guard(Front) Lever # (a8 kR 1
24 110022 Screw(M3-05 X 10) xRy 2
25 3500413 Felt ZzxziLk 1
26 3100241 Needle Guard(Front) Holder #HZoENE 1
27 3139200 Needle Guard(Front) #H=2 (a0) 1
28 110036 Screw(M3-0.5 X 6.5) =37 2
29 3500167 Needle Guard(Rear) Lever B2 (#2) 1
30 3100245 Needle Guard{Rear) Holder HEFT A 1
31 3109201 Needle Guard(Rear) HZT () 1
32 3500419 Needle Guard Lever Cover #HZ TR/~ 1
33 110012 Screw(M4-0.7 x b) xRy 2

VG3721-8






UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#iR% U8t hig Y i

6
e

RefNo Parts No. Description m % Amt. Req
1 3500051 Handwheel N> Rik1—)L 1
2 000989 Handwheel Mark N RRA—=ILN—2 1
3 160005 Screw(M6-1 x 8) xRy 5
4 160007 Screw(M6-1 x 6) bxy 16
5 0092305 Magnet NTRY N 1
6 3500054 Ball Bearing R—ILRFUVS 2
7 3100129 Handwheel Adapter YTy 1
8 3500056 Timing Belt(550-5GT-12) GAZIRILE 1
9 3260011 Upper Shaft Sprocket(Upper) NJLk 77— (E) 1
10 3500069 Timing Belt(384-3GT-8) YALIZVIRI S 1
11 3500068 Upper Shaft Sprocket{Upper) NIV T—=U(L) 1
12 3100275 Upper Shaft(Right) L (#) 1
13 3100283 Upper Shaft Joint LEhEE 1
14 3100127 Counterweight(Small) VA Srk. ol VIV 1
15 110009 Screw(M4-0.7 x 8) kXY 2
16 3500448 Qil Sleeve FALILAY =T 1
17 3500441 Upper Shaft(Left) TaEnE) 1
18 3500444 Connecting Rod, C. Set #RI&Y Oy R(EHR) 1
19 3500445 Needle Thread Take-up Eccentric gRrUITHFEY 1
20 160003 Screw(M5-0.8 x 5) kxy 5
21 3500446 Connecting Rod #HrigUOy R 1
22 120001 Screw(M4-0.7 x 14) =87 2
23 3500066 Driving Lever iR aiE 1
24 120013 Screw(M6-1 x 15) kXY 2
25 2100218 Driving Shaft Thrust Ring ASANYVYT 1
26 000555 Washer vy 1
27 000600 Spring Washer A7V TTy % 1
28 120015 Screw(M5-0.8 x 10) xRy 1
29 3500065 Driving Shaft fRig ) Ey 1
30 3500067 Bracket HRRVE 1
31 000667 Spring Washer ATV T Iy ov 1
32 3500465 Needle Thread Take-up iR RE 1
33 110106 Screw(M4-0.7 X 8) xry 2
34 3500442 Collar Hno— 1
35 110135 Screw(M5-0.8 X 7) IERY 1
36 310124 Oil Wick(®d 4.2 x 20mm) A 1
37 3500062 Upper Shaft Sleeve, C. Set F@R U —TJ#8) 1
38 3500064 Upper Shaft Sleeve @Ry —7 1
39 160004 Screw(M6-1 x 4.8) IRy 1
40 0093154 Ball Bearing R—=ILRF YT 2
41 3500072 Adapter(Right), C. Set T 7E (G () 1
42 3500073 Ball Bearing R=IRFUVT 1
43 3500076 Adapter FETE 2
44 3500071 Looper Thread Take-up Shaft HRIEYU P L 1
45 3500070 Thread Take-up Shaft Sprocket{Lower) NJL b 7— U (F) 1
46 3500074 Adapter(Left), C. Set P& T5(E)H) 1
47 3500075 Ball Bearing R=ILRF YUY 1
48 3120072 Looper Thread Take-up IL—IRREBFH L 1
49 006212 Screw(M5-0.8 x 6) jI==% 2
50 310099 Oil Wick(d 3.3 x 30mm) A 1
51 110012 Screw(M4-0.7 x 5) jI==87% 1

VG3721-8



VG3721-8



NEEDLE BAR MECHANISM
o

oHEREE

-

RefNo Parts No. Description m B Amt. Req
1 330017 Seal Plug B T
2 3500078 Needle Bar B 1
3 3200111 Needle Bar Bracket fHEEE+ 1
4 110035 Screw(M4-0.7 X 10) IERY 1
5-1 0093356 Needle Clamp(48) #1k X 1
5-2 0093357 Needle Clamp(56) g1k X 1
6 _ Needle(UY X 128 GAS) &t 3
7 0093365 Top Cover Thread Eyelet gL RIE 1
8 001900 Screw(1/8-44 x 2.4) IExy 4
9-1 3508099 Stitch Plate(48S1) gtk 1
9-2 3508100 Stitch Plate(56S1) #HiR 1

10 009142 Screw(9/64-40 X 4.8) IExXY 2
11 3500615 Counterweight NS0T A bk 1
12 110011 Screw(M5-0.8 X 10) xRy 2
13 160029 Screw(M8-1.25 x 8) 137 2
14 3500091 Connecting Rod, Complete Set #HEOY R(1E) 1
15 3200112 Connecting Rod gHEOY R 1
16 0093212 Roller Bearing Z=RIRFUT 1
17 3500617 Eccentric Pin Plate IFEYEYIL—k 1
18 130002 Screw(M3-05 x 6) xRy 1
19 3500616 Eccentric Pin tHEIXE Y 1
20 000309 Felt(2.5 x 3 x 30mm) Zz)k 1
21 330000 Seal Plug & 1
22 3200118 Needle Bar Guide, C. Set HEENEE) 1
23 3200116 Needle Bar Guide HERA 1
24 0093186 Slide Block #HEEERNED 1
25 009749 Screw(M4-0.7 X 16) Ry 2
26 3100338 Sponge WBMARY Y 1
27 110059 Screw(M35-0.6 X 7) xRy 1

VG3721-8



61-2

61-1

'y

A7

N ¥4
\»

g%,,,,,g,,#,ﬂ%@wj >

=

43

@21 |

VG3721-8



PRESSER FOOT MECHANISM
L

IS

8

RefNo Parts No. Description m 4 Amt. Req
1 0077270 Presser Spring Regulator BBy 1
2 000445 Lock Nut Avo+twyhk 1
3 0065372 Presser Bar Spring(Outer) FITHEE/CR(KX) 1
4 3500304 Presser Bar Connecting Brackst A+ 1
5 110031 Screw(M4-0.7 x 12) xRy 1
6 0093483 Presser Bar Guide HIBRRN 1
7 004441 Screw(11/64-40 x 16) xRy 2
8 0060142 Presser Bar Spring(Inner) TR/ R () 1
9 3100110 Presser Bar HWIE 1

10 3100112 Finger Guard ZAYHA—-R 1
11 110002 Screw(M3-0.5 x 5) ExY 1
12 0093611 Oil Protector Ring HED U 1
13 3100310 Collar(9 X 17 X 7mm) nNo— 1
14 150001 Screw(M4-0.7 x 4) bRy 1
15 0020271 Thread Chain Cutting Knife FxAVhvE 1
16 110054 Screw(M3-0.5 x 3.5) xRy 1
17 3507064 Presser Foot, C. Set(1)(48, 56) HI(HE 1) 1
18 3507058 Presser Foot, C. Set I (48) 1
19 110004 Screw(M3.5-0.6 x 8) Exy 1
20 3107303 Presser Foot Spring(Left) IR IR (E) 1
21 130016 Screw(M25-0.45 X 6) XY 4
22 3107306 Presser Foot Hinge Pin(56, 64) HITEevIPy 1
23 110084 Screw(M35-0.5 x 4.2) Exy 1
24 000327 Lock Nut OvyF+vhk 1
25 260006 Adjusting Screw(1/8-44 x 95) RERY 1
26 004154 Screw(3/32-56 x 2.2) IERY 1
27 3507065 Presser Foot Stitch Tongue(48, 56) T 1
28 3500305 Cap FyrwvS 1
29

30 3500296 Presser Foot Lifter HTRY 1
31 170041 Screw(M5-0.8 x 3.5) Fxy 2
32 3500300 Lifter Shaft HIEs s 1
33 2100267 Collar(10 X 17 x 8mm) ho— 1
34 160001 Screw(M4-0.7 x 4) IRy 2
35 3500293 Lifter Shaft Lever HIBs#L/— 1
36 005650 Screw(M5-0.8 X 14) =37 1
37 0068181 Spring Rz 1
38 3500294 Lever Link LIR—=U>y 1
39 3500291 Lifter Lever HIHT L N— 1
40 000487 Wave Washer S AR 1

Ref. No. 41 to 62

See the following page.

vG3721-8



«
[Te}

Y Ay
\ ’ v
Ay Ay
N N
" 5
. ’ <
. , n
N /
.
. .
A R , / , 4
\ S IIID)- - <0
Ny ) /«V
/ , / ¢

32

wg@%%,\\ﬁnﬂw

,
@
S)./
g
4

61-2

61-1

2,
A
(o AN
\ \

D)) —— \\v \ \-ommmmm -G
2

VG3721-8



PRESSER FOOT MECHANISM
-~

HILE

8

RefNo Parts No. Description m & Amt. Reg
41 300005 Washer Ty 1
42 120010 Screw(M6-1 X 10) Fxy 1
43 2110361 Spring IR 1
44 2100194 Lifter Lever Holder HIBsLNR—5& 1
45 340003 Knock Pin(¢ 5 X 20mm) Sy 1
46 3500295 Lifter Lever Stopper HITHTS L=y 1
47 120006 Screw(M6-1 X 12) By 2
48 000206 Lock Nut Ay o7Fyk 1
49 110118 Screw(M5-0.8 x 22) xRy 1
50 3500299 Tension Release Lever Connector FHRIE A PLESEIR 1
51 170038 Screw(M4-0.7 x 5) kExy 1
52 170009 Screw(M4-0.7 X 4) =87 1
53 3100533 Tension Release Lever FAE A BB 1
54 120001 Screw(M4-0.7 X 14) Exy 1
55 3500292 Tension Release Shaft B A E 1
56 0063515 Thread Pull-off Lever FHBEALIN— 1
57 000690 Spring Pin(4 x 16mm) ATUvIoEy 1
58 0094390 Tension Release Adjusting Eccentric  RiEXIRBET IO 1
59 0095334 Swing-proof Spring B5iR/ % 1
60 001170 Screw(9/64-40 x 12) xRy 1
61-1 3107273 Fabric Presser(width 6.2mm) T 1
61-2 3107274 Fabric Presser(width 12.6mm) AT 1
62 001228 Screw(3/32-56 x 3.2) =% 2

VG3721-8



VG3721-8

%




SPREADER MECHANISM

B U R — /K RE

9
L

RefNo Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set Y TH+= > (#8) 1
2 3500082 Spreader Eccentric U T+t 1
3 160003 Screw(M5-0.8 x 5) xRy 2
4 3500084 Spreader Connecting Rod BUOw R 1
5 110009 Screw(M4-0.7 X 8) it 39 1
6 300006 Washer WA 1
7 3100309 Adjusting Lever Pin HEEL - 1
8 000528 Washer Tyvvy 1
9 100003 Nut(M6-1.0) FTvhk 1

10 3500086 Spreader Adjusting Lever iV s L /X — 1
11 120013 Screw(M6-1 x 15) xRy 1
12 3160138 Driving Shaft JL— Ik 1
13 0032646 Collar(12 x 20 x 8mm) ho— 1
14 009604 Screw(11/64-40 X 55) Exy 2
15

16 3100305 Rocking Arm JL—INRYU bR 1
17 160007 Screw(M6-1 X 6) xRy 2
18 0063051 Rocking Pin IW—IURY £ 1
19 310094 Oil Wick(¢ 3.3 x 15mm) SHE 1
20 0063053 Spreader Bar —IE 1
21 0063056 Bushing Ring Tyyalyvy 1
22 0063057 Collar(10 X 18 X 7mm) ho>— 1
23 009526 Screw(9/64-40 x 4.4) xRy 2
24 3100307 Spreader Holder Y RIL—IKE 1
25 3509320 Spreader B JRIL—/C 1
26 110031 Screw(M4-0.7 x 12) XY 2

vG3721-8



VG3721-8



LOOPER DRIVING MECHANISM
L

JU— IS

10

Ref.No Parts No. Description m % Amt. Req
1-1 3109300 Looper(32, 40, 56, 64) =% 1
1-2 3109302 Looper(48) =X 1
2 160040 Screw(M4-0.7 x 5) xRy 1
3 3180100 Looper Holder JL—IB 1
4 110039 Screw(M35-06 x 10) Exy 1
5 300500 Spacer(Fiber) AR—=H (T 71/N) 3
6 3500175 Looper Bar Bushing(Left) W—IET Y > a (k) 1
7 160024 Screw(M6-1 x 8) Ry 2
8 3500274 Looper Thread Eyelet(Left) I—ICHRE(E) 1
9 110101 Screw(M3-0.5 x 3) =% 1

10 0010017 Bamboo Joint IRV THEF 1
11 3500426 Oil Tube(3 x 5 x T10mm) AAINFa-—-7 1
12 3100205 O-ring(P12) (ORV 2/ 1
13 3500179 Looper Bar Guide —IEHT R 1
14 3100157 Slider RSAY 1
15 3100158 Slider Holder A1 TRLEAR 1
16 110005 Screw(M3.5-0.6 % 12) xry 2
17 3100159 Slider Presser AZATEY 1
18 160001 Screw(M4-0.7 x 4) ERY 1
19 3500180 Thrust Washer ASANTY ¥y 2
20 330016 Seal Plug ] 2
21 3500177 Looper Bar I—INE 1
22 3500178 Slide Block Az Rk7Ov S 1
23 3500176 Looper Bar Bushing(Right) I—RETva(h) 1
24 110019 Screw(M5-0.8 x 3.5) WXy 1
25 300000 Washer WA 2
26 100002 Nut Fvhk 1
27 3500458 Looper Rocker Connecting Rod, C. Set JL—/gi# 0 v R (§8) 1
28 3500459 Looper Rocker Regulating Eccentric  JL—/ i I Ftz> 1
29 160003 Screw(M5-0.8 x 5) ' =S 1
30 0065389 Roller Bearing Z—RIRFZY T 1
31 3100149 Looper Rocker Connecting Rod JL—NREIEOY R 1
32 3100151 Looper Rocker Adjusting Pin Y ANEIIE: &5): i) 1
33 340001 Spring Pin{¢ 1.5 X 4mm) A7YvIEy 1
34 3500460 Looper Connecting Rod JL—/XOw k 1
35 110043 Screw(M4-0.7 X 14) =37 2
36 120049 Screw(M4-0.7 x 16) xRy 2
37 2110191 Connecting Rod Swing-proof L IEX 2
38 3100142 Looper Driving Lever JL— /@B 1
39 160024 Screw(M6-1 x 8) Exy 2
40 000637 Seal Plug B 1
41 3500174 Looper Rocker Arm JL—I\iRY B 1
42 120013 Screw(M6-1 x 15) Exy 1
43 3100146 Thrust Washer ASANTv v 3
44 3100145 Thrust Roller Bearing ASANRFYT 2
45 3500172 Looper Shaft JU— /& ]
46 000740 Seal Plug S 2
47 000623 Gasket ARE D 1
48 3500461 Looper Connecting Rod, C. Set JL—/XOy K (#8) 1

vG3721-8



T@—22

VG3721-8



FEED DRIVING CONTROL MECHANISM
e

Bk U S BT

11

Ref.No Parts No. Description m B Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set  Bi% ! SREB (1) 1
2 3500148 Differential Feed Rocker Arm BIx U SRERE 1
3 120013 Screw(M6-1 x 15) Ry 1
4 3500149 Differential Regulating Slider HXEVREHAZ1 5 1
5 3500152 Differential Link EgYU>y 1
6 3500154 Differential Feed Regulating Link BIEY Y > o 1
7 3200215 Retaining Ring Ay ZFUyo 2
8 3500146 Differential Feed Shaft Arm HIX Y BB 1
9 310096 Oil Wick(¢ 5 x 130mm) HS 1

10 3501818 Differential Feed Shaft BT L B 1
11 2100249 Connection Bushing(Front) XY UY o7y 1 (B 1
12 3500143 Differential Feed Bar Connection AEY V> 1
13 300000 Washer PABA 2
14 110046 Screw(M5-0.8 x 12) xRy 1
15 110021 Screw(M5-0.8 x 18) Fxy 1
16 3500142 Connection Bushing(Rear) AEV UV Ty Y a(#8) 1
17 3509036 Differential Feed Dog EnpeY) 1
18 3509037 Main Feed Dog ®BxY 1
19 110004 Screw(M3.5-0.6 x 8) 1287 2
20 3500151 Linear Block yz—r70vy 1
21 3500150 Linear Guide UZF7HAR 1
22 160001 Screw(M4-0.7 x 4) xRy 3
23 3500153 Linear Link D=r9y>vs 1
24 0068202 Retaining Ring AbhyFUvs 2
25 2100253 Linear Link Pin Uyz=—rurvoey 1
26 3500155 Differential Feed Lever(Left) =L /N—(K) 1
27 160004 Screw(M6-1 X 4.8)[M6-1 X 6] Exy 1
28 3500156 Differential Feed Lever Shaft =EL 1
29 2100267 Collar(10 x 17 x 18mm) h>— 1
30 3500157 Spring INR 1
31 340003 Knock Pin{¢ 5 x 20mm) vy 1
32 3500158 Differential Feed Lever(Right) =L /IN—(H) 1
33 000690 Spring Pin{¢ 4 X 16mm) SRV 2/ M < 1
34

35 000010 Conical Spring Washer MRRTwy v 1
36 3500161 Lock Nut Ovo+vhk 1
37 190004 Screw(M6-1 X 85, M4.5-05 x 3) 137 1
38 3500160 Differential Feed Graduations EHEBR 1
39 110045 Screw(M4-0.7 X 12) xRy 2
40 3101754 Adjusting Screw FIvRY 1
41 2100264 Adjusting Block Ty A5 1
42 2100259 Spring A3 1
43 001123 Washer TyIy 1
44 0034293 Retaining Ring Ay FUvs 1
45 0020350 Differential Feed Lever Stopper EFL/IN—Z bW/t 1
46 000669 Washer Ty 1
47 000600 Spring Washer AU T Ty 1
48 005049 Screw(M5-0.8 x 8) xRy 1
49 120011 Screw(M6-1 X 18) =% 1

VG3721-8



12

VG3721-8



FEED DRIVING MECHANISM
e

=Yg

12

Ref.No Parts No. Description m B Amt. Req
1 3500131 Feed Bar Driving Shaft Lever % L) e e 1
2 120013 Screw(M6-1 x 15) =237 1
3 3500130 Feed Bar Link Pin EBUUYIEY 1
4 3500129 Feed Bar Link{Long) EUYYI(R) 1
5 160002 Screw(M4-0.7 x 5) bRy 3
6 3100195 Feed Bar Link(Short) EUU>TEE) 1
7 3100193 Feed Bar Connecting Rod Pin EUOY REY 1
8 3500128 Feed Bar Connecting Rod ®EUOw R 1
9 3100192 Retaining Ring AbwyTUvy 2

10 3500105 Counterweight VAN B0 S u (8 1
11 110009 Screw(M4-0.7 x 8) xRy 4
12 3100623 Roller Bearing Z—RIRFUVS 1
13 3500127 Main Feed Eccentric EUIFEY 1
14 006212 Screw(M5-0.8 X 6) ExRY 2
15 3100190 Roller Bearing Z—RIRFYY 1
16 3500162 Feed Lift Connecting Rod EULETOYR 1
17 3500119 Feed Bar Guide(Right) EUBRHTA RE&E) 1
18 160007 Screw(M6-1 X 6) Exy 4
19 3500411 Oiling Felt Wl b 1
20 110030 Screw(M3-0.5 x 2.6} IR 2
21 3201355 Roller Bearing Z—RIRFIT 1
22 0013208 Retaining Ring Ay TZUyy 1
23 3500163 Feed Lift Shaft Lever XY ETEhE 1
24 3500124 Collar(12 x 20 X 10mm) Nho— 2
25 160004 Screw(M6-1 X 4.8) xRy 3
26 160005 Screw(M6-1 X 8) IRy 2
27 310096 Oil Wick(¢ 5 x 130mm) SHB 1
28 3501532 Feed Lift Shaft =Y _ETE 1
29 000397 Oil Wick(¢ 2 x 11mm) SR 1
30 3500113 Feed Bar, Complete Set =Y AR 1
31 3500116 Feed Lift Block(Rear) AE (&) 1
32 0032867 Feed Lift Block(Front) AEI(aD) 1
33 3500115 Main Feed Bar rxUA 1
34 3500114 Differential Feed Bar mxYA 1
35 3500408 Oiling Felt b e A 1
36 3100231 Feed Dog Key *— 2
37 3500118 Feed Bar Guide(Left) EUBHA NE) 1
38 3500122 Main Feed Bar Driving Shaft &’z 1
39 000750 Seal Plug S 1
40 2020002 Retaining Ring AbyZUyy 1

Ref. No. 41 to 70

See the following page.

VG3721-8



12

VG3721-8



FEED DRIVING MECHANISM
|

xS

12

Ref.No Parts No. Description m % Amt. Req
4] 3500123 Main Feed Bar Driving Shaft Lever k) Ehi 1
42 110117 Screw(M5b-0.8 X 9.5) IExy 1
43 3100214 Link Pin Uyoey 1
44 000199 Oil Wick(2.3 x 2.3 X 13mm) B 1
45 160006 Screw(M3-0.5 % 4) xRy 1
46 3500121 Main Feed Bar Connection gEUY>Y 1
47 3500120 Connection Bushing BEIVITvya 1
48 300000 Washer Ty 1
49 110118 Screw(M5-0.8 x 22) Ry 1
50 3500136 Adjusting Screw Stopper EURHRIZ LI 1
51 160001 Screw(M4-0.5 x 3) IRy 2
52 3500133 Main Feed Bar Adjusting Screw EYURERY 1
53 100067 Lock Nut Avo+vhk 1
54 0020551 O-ring(P5) ouvs 1
55 3500132 Main Feed Bar Bracket RYTSTy bk 1
56 3500138 Main Feed Lever Shaft(Right) #®BxY LI/N—B(H) 1
57 3500126 Connecting Shaft g 1
58 3240072 Spring IRF 1
59 340003 Knock Pin(¢ 5 x 20mm) JvoEY 2
60 0068079 O-ring{P16) ovyy 1
61 3500137 Main Feed Lever Shaft(Left) #BxY L/\—H(E) 1
62 3500139 Main Feed Lever EY L/IR— 1
63 110013 Screw(M4-0.7 x 8) xRy 1
64 3500141 Main Feed Graduations Y BER 1
65 009749 Screw(M4-0.7 X 16) xRy 2
66 0020350 Main Feed Lever Stopper EY LK== kv 1
67 000669 Washer Ty Iy 1
68 000600 Spring Washer ATV T Ty 1
69 005049 Screw(M5-0.8 x 8) Exy 1
70 310102 Oil Wick(¢ 4.8 X 150mm) SHR 1

VG3721-8



VG3721-8



KNIFE DRIVING MECHANISM
-

X A K

13

Ref.No Parts No. Description m f Amt. Req
1 3501598 Chip Receiver vIERT 1
2 110050 Screw(M35-0.6 x 4.5) xRy 1
3 3501596 Upper Knife Holder LEARE 1
4 000687 Knock Pin Sy oy 1
5 110031 Screw(M4-0.7 x 12) =% 1
6 3501597 Upper Knife EAXAX 1
7 110001 Screw(M4-0.7 x 5.4) JI==37) 1
8 3110038 Lower Knife TXZR 1
9 3501533 Lower Knife Holder TAXE 1

10 110043 Screw(M4-0.7 x 14) xRy 1
11 3110033 Lower Knife Holder Bushing TXZ&ETvya 1
12 3501503 Lower Knife Holder Bracket TAXRBT 7Yk 1
13 110046 Screw(M5-0.8 x 12) JI2=87 1
14 110039 Screw(M3.5-0.6 x 10) =37 1
15 120013 Screw(M6-1 x 15) Exy 2
16 3501558 Bracket Cover Gasket TS0y NAR—KyFY 1
17 3501557 Bracket Cover TS50y NANR—- 1
18 009995 Screw(M3-0.5 x 5) xRy 4
19 000652 Knock Pin AR Y 2
20 3501560 Bracket Gasket T2y MRy FY 1
21

22 3501529 Knife Drop Collar AXZARAY FHS~— 1
23 160003 Screw(M5-0.8 x 5) =8 2
24 3501523 Spring A7V 1
25 3501521 Adjusting Lever Guide HELIN—HAR 2
26 110032 Screw(M3-0.5 x 6.5) IERY 4
27 3501538 Upper Knife Adjusting Lever EARAEL IN— 1
28 3501520 Adjusting Lever Bushing FEELNN—Tyvya 1
29 110006 Screw(M35-06 X 10)[M35-06 x 10] 1ExY 2
30 3100309 Adjusting Lever Pin HEELIR—E Y 1
31 000528 Washer Ty 1
32 100003 Nut Fvhk 1
33 3200086 Collar(8 x 13 x 6mm) Ho— 2
34 160000 Screw(M3-05 x 3) IERY 4
35 3501528 Upper Knife Shaft Bushing EXZ#@ Ty 1
36 000638 Seal Plug Ha 1
37 3501527 Upper Knife Shaft X 25 1
38 003657 Screw(M4-0.7 x 3) kxR 1
39 0094577 Upper Knife Spring EXRR% 1
40 35015632 Feed Lift Shaft ) ETE 1

Ref. No. 41 to 52 See the following page.

VG3721-8



VvG3721-8



KNIFE DRIVING MECHANISM
L .

X A

13

RefNo Parts No. Description m Amt. Req
41 3501526 Upper Knife Driving Lever EARL - 1
42 160007 Screw(M6-1 X 6) xR 2
43 160001 Screw(M4-0.7 x 4) IRy 1
44 3501514 Upper Knife Driving Link EXZUVY 1
45 310017 Oil Wick SR 1
46 0063138 Upper Knife Driving Link Pin EARUVIEY 1
47 000755 Oil Wick Pin HESIEXEY 1
48 3501530 Upper Knife Driving Link Cover EARV T 7IX— 1
49 110033 Screw(M3-05 x 6) Exy 1
50 190089 Adjusting Screw(M5-0.8 x 15) HEIRY 1
51 3501537 Upper Knife Adjusting Lever, C. Set  _EX XEBHEIL /N—({H) 1
52 0013208 Stop Ring Ay ZUuvy 1

VG3721-8



14

VG3721-8

ACCESSORIE

-

—13




MISCELLANEOUS SUCTION PIPE

Ref.No Parts No. Description m Amt. Req
1 3501542 Suction Pipe RAE 1
2 160001 Screw(M4-0.7 x 4) xRy 1
3 003655 Screw(M4-0.7 X 10} kxy 1
4 3501522 Suction Pipe(Rear) BOAE (#2) 1
5 1253061 Hose Clamp R—=ROZ>7 1
6 0012480 Flexible Hose SER—X 1
7 3501551 Suction Pipe Holder TAEXT 1
8 120006 Screw(M6-1 x 12) xRy 2
9 1095002 Speed Controller AE—kRavbkOo-5 1

10 1096029 Air Tube(4 x 25mm)(Black) IFFa—T(E) 1
11 0013648 Hose Band IR—ZANRV R 2
12 006921 Wood Screw(¢ 4.8 X 25) rxxY 4
13 3501553 Suction Pipe(Lower) BAE(T) 1
14 3501531 O-ring ouyvsy 1
15 110067 Screw(M5-0.8 x 5) Ry 1

VG3721-8



VG3721-8



LUBRICATING MECHANISM
L

faimees

15

Ref.No Parts No. Description m % Amt. Req
1 3500412 Oil Receiver bi:L-Lr i 1
2 110012 Screw(M4-0.7 X 5) Exy 4
3 0032518 O-ring(P3) ovuyy 1
4 3500402 Oil Sight Top Nozzle J X 1
5 3100370 Oil Tube Joint, One Way ROERE 6
6 000425 Washer Ty 1
7 000234 Nut Pa 2
8 0031831 Oil Tube Clamp RERE 8
9 3500229 Oil Filter Cover AANT 1 W5 - 1

10 110045 Screw(M4-0.7 X 12) Ry 3
11 3100061 O-ring(P42) (ORV 274 1
12 3100345 Oil Filter AANT1ILE 1
13 3100329 Oil Filter Connector AALNT 1 WIHTF 1
14 3200237 Felt Zzl 1
15 3200236 Suction Pipe AN T 1
16 0093617 Suction Pipe Bushing AL T Twa 1
17 3200238 Oil Tube(3 X 5 X 440mm) FAWIRLT 1
18 0010017 Bamboo Joint NV THkE 2
19 3500422 Oil Tube(Long), Complete Set B/ 7 (E) (48) 1
20 3400261 Oil Tube(4 x 6 x 500mm) ALIWIRAC T 1
21 3100371 Oil Tube Joint, Two Way mOE#RF 1
22 3100332 Oil Tube(4 X 6 X 37mm) AALIWIRA T 1
23 320008 Fitting Stud(Short) BHEFRI b (E) 4
24 3500423 Oil Tube(Middle), Complete Set /S 7 (k) (1) 1
25

26 3500415 Oil Filter Screen TR 1
27 3500424 Oil Tube(4 x 6 x 190mm) FALIWIRAL T 1
28 320009 Fitting Stud(Long) BERFRILMER) 1
29 3100356 Oil Tube(Short), Complete Set Bim/ S 7 () (18) 1
30 3100331 Oil Tube(d x 6 X 31Tmm) FAWIRAT 1
31 3500418 Oiling Shower b pis: D A 1
32 3500410 Draining Felt 21 3:: e [V 1
33 3500404 Draining Pipe ¥Em/r 7 1
34 110013 Screw(M4-0.7 x 8) =34 2
35 3500425 Cil Tube(4 x 6 x 350mm) WA v 1
36 3150195 Qil Pump, Complete Set R 7 (#8) 1
37 2040033 Oil Pump Driving Worm Gear Dt —LFT 1
38 160001 Screw(M4-0.7 x 4) Ry 2
39 120011 Screw(M6-1 X 18) Exy 2
40 000560 Seal Ry Fy 1
41 100014 Nut Tk 1
42 3150151 Oil Nozzle for Worm Gear WBim/r 7 1
43 3100330 Oil Tube Stay FAAIIRATET 1
44 3500236 Dust Proof Plate BAEEAR 1
45 3500006 Qil Sight Gauge AALNT =Y 1

VG3721-8



16

34

s

@)

© A

PULLER MECHANISM(T1)

VG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(1)

75— HBEERBm(1)

16

Ref.No Parts No. Description m & Amt. Req
1 3100625 Upper Feed Roller Shaft Bracket tO->®@M7355 vk 1
2 120019 Screw(M6-1 X 18) IERY 4
3 000779 Knock Pin VR4 2
4 3100006 Seal Plug = 1
5 3100607 Roller Shaft Bushing(Right) tO—>®87vya(h) 1
6 3100604 Upper Feed Roller Shaft Lever +O—>HkE 1
7 160007 Screw({M6-1 X 6) Ry 2
8 0065398 Collar(14 x 22 x 10mm) h>— 1
9 009604 Screw(11/64-40 X 55) Ry 2

10 3100626 Roller Shaft Bushing(Left) +O-S87Ty a1 (k) 1
11 0065395 Oil Seal - A= 1
12 3100605 Upper Feed Roller Shaft LO—>u 1
13 —_— See page 16 16 R—IBE -
14 3100608 Upper Feed Roller Lever EO-ZL /K= 1
15 120012 Screw(M6-1 x 20) xRy 1
16 0065401 Upper Feed Roller Lever Pin EO—-SLR—EY> 1
17 000613 Washer A 1
18 000306 Nut >k 2
19 3501281 Upper Feed Roller Lever Rod EO—->LR—Ov R 1
20 240010 Screw(1/4-40 X 11) ERY 1
21 310063 Oil Wick SHE 1
22 0032921 Upper Feed Roller Driving Rod Pin FO->0v REY 1
23 160001 Screw(M4-0.7 X 4) XY 1
24 3100602 Upper Feed Roller Driving Rod EO—->O0v R 1
25 3100192 Retaining Ring Ay Uy 1
26 3100623 Roller Bearing Z—RURFYT 1
27 3100603 Upper Feed Roller Regulator, C. Set  _EO—S &) 1
28 3100601 Upper Feed Roller Eccentric EO—5xIF%Ey 1
29 3100600 Upper Feed Roller Regulator FO—S5R5%% 1
30 160003 Screw(M5-0.8 x 5) IExRY 2
31 190007 Adjusting Screw(M5-0.8 X 6) FERY 1
32 120008 Screw(M4-0.7 x 8) Ry 1
33 300045 Spacer AR—H 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set tO0—S87 54 v N () 1

Note: Parts No. of Puller Mechanism, C. Set -
« 3500695 = 3100636 + 3500697 + 3500699

(F) 77 —##EEH) o Parts No. -

+ 3500695 = 3100636 + 3500697 + 3500699

VvG3721-8



PULLER MECHANISM(2)

17

RUBBER ROLLER

33

VG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(2)
e

77— HKRERMM(2)

17

RefNo Parts No. Description m % Amt. Req
1 _ See Page 16 16 R—ISHR -
2 3100611 Upper Feed Roller Yoke tO—->3—-2 1
3 120012 Screw(M6-1 x 20) Exy 1
4 3100612 Upper Feed Roller Yoke Guide EA—33—-UH1R 1
5 120008 Screw(M4-0.7 x 8) Ry 2
6 3100613 Upper Feed Roller Yoke Pin tO—>3—-7€EY> 1
7 160007 Screw(M6-1 X B) Exy 1
8 0090620 Wire(0.9 X 45mm) SKAR 1
9 180005 Screw(M4-0.7 X 6) Ry 1

10 160001 Screw(M4-0.7 X 4) 1237 2
11 160003 Screw(M5-0.8 x 5) IExy 3
12 0060056 Retaining Ring AbvF7Vvo 1
13 2100902 Thrust Ring AZARYT 1
14 3501270 Clutch Driving Shaft 72y Fi 1
15 3100616 Clutch Driving Shaft Bushing(Left) IIYFHMT v a(k) 1
16 0065414 Clutch Driving Shaft Bushing(Right) 23 vFEi7 vy a(H) 1
17 0065421 Clutch Tension Sleeve IVIYFFvyaviIRU—7 1
18 3501283 Adjusting Collar HEH T — 1
19

20 3501284 Adjusting Screw Stay FERIZT 1
21 110002 Screw(M3-05 x 5) Exy 2
22 110097 Screw(M5-0.8 X 12) xRy 1
23 3501282 Clutch Tension Spring IIVvFTFIayIRR 1
24 3501280 Clutch Driving Lever 72y FIR(A) 1
25 130003 Screw(M4-0.7 x 7.3) bRy 3
26 3501276 Clutch Sleeve(Right) 759 FIAU—-T(H) 1
27 3501272 Thrust Plate AZANIL—K 2
28 3501271 Clutch Spacer IIVFAR—Y 1
29 160005 Screw(M6-1 x 8) Ry 1
30 3501275 Clutch Sleeve(Left) TSy FAY—T(E) 1
31-1 3501290 Upper Feed Roller (30 teeth)(Standard) _t0O—Z(301L) (%) 1
31-2 3501289 Upper Feed Roller(26 teeth) (Extra Parts) 10— 3 (26 W) (1350 &) 1
32 007621 Screw(9/64-40 X 85) Ry 3
33 3500697 Lower Feed Roller Support, C. Set TA—ZHR—~(EH) 1
34-1 3501260 Lower Feed Roller(19 teeth)(Standard) TO—>(191L) (&%) 1
34-2 3501259 Lower Feed Roller(16theeth)(Extra Parts) TO— 3 (16 L) (& 2RS) 1
35 000487 Wave Washer AR IR 1
36 3501252 Lower Feed Roller Guide TO—2H4R 1
37 0060056 Retaining Ring ANy Ty 1
38 160000 Screw(M3-05 x 3) xRy 2
39 3501251 Lower Feed Roller Shaft TO—2% 1
40 160003 Screw{M5-0.8 X 5) xRy 1

Ref. No. 41 to 54

See the following page.

VG3721-8



PULLER MECHANISM(2)

17

N
-

RUBBER ROLLER

33

VG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(2)
L

77 —HBERMm(2)

17

RefNo Parts No. Description m £ Amt. Req
41 3501250 Lower Feed Roller Bracket TO—-3735v b 1
42 120041 Screw(M6-1 X 12) Exy 2
43 000779 Knock Pin Sy 2
44 3501295 Upper Feed Roller(Rubber) EA—-S(TL) 1
45 3501265 Lower Feed Roller(Rubber) TO—3(TL) 1
46 3500698 Supplementary Roller, C. Set #EhO—> (#H) 1
47 3501253 Supplementary Roller Support #EhO— iR 1
48 000538 Washer Ty 2
49 110009 Screw(M4-0.7 X 8) xRy 2
50 3501122 Supplementary Roller #HEh0—> 1
51 0065436 Supplementary Roller Stay(A) fMEIO—>XT(A) 1
52 0065437 Supplementary Roller Stay(B) #MHEO—>%x(B) 1
53 009730 Screw(1/8-44 x 5.3)[M3-05 x 26] IExY 4
b4 0063460 Lower Feed Roller(Rubber) Bushing TO—3(3L)Tvya 2

VG3721-8



18
PULLER MECHANISM(3)

33

VvG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(3)
.

77— HBEERBME3)

18

Ref.No Parts No. Description m % Amt. Req
1 0065381 Upper Feed Roller Lifter(Right) LO—ZB5(H) 1
2 110009 Screw(M4-0.7 X 8) =3 2
3 000538 Washer Ty 3
4 000334 Nut Fvhk 2
5 0034979 Flexible Wire Clamp Bushing TAVIEXTyya 2
6 006075 Screw(11/64-40 X 6) XY 2
7 0067126 Lifter Connecting Plate LO—-SHBERER 1
8 0065374 Upper Feed Roller Lifter(Left) LO—Z8B5(F) 1
9 0065375 Upper Feed Roller Lifter Pin LO—5H5EY 1

10 0095027 Retaining Ring ANy Yo 2
11 0065376 Lifter Connecting Plate tOo—>mY 1
12 006038 Screw(3/16-32 X 2.2) Ry 2
13 0065407 Roller Press Bar Bracket tO—>HTEax 1
14 005650 Screw(M5-08 x 14) Ry 1
15 0065402 Lifting Lever Sleeve FO-SLNR=RU—-7F 1
16 006411 Screw(11/64-40 x 5.5) IExY 1
17 000340 Nut Qyo+wvh 1
18 009931 Stop Screw(11/64-40 x 26) AhwnRey 1
19 3100614 Roller Press Spring EO-SHITNR=R 1
20 3100610 Upper Feed Roller Bracket tO—->73545 vk 1
21 009753 Screw(M6-1 x 35) xRy 2
22 000779 Knock Pin oY 2
23 0065405 Roller Press Bar Bushing(Upper) EO-ZHIET vy a(h) 1
24 160007 Screw(M6-1 X 6) kxy 1
25 3100609 Roller Press Bar Bushing(Lower) tO-SHIETv>a2(F) 1
26 0065404 Upper Feed Roller Press Bar tO—->HIE 1
27 0034117 Retaining Ring Ay ZUvy 1
28 000690 Stop Pin Ay Ty 1
29 000613 Washer Ty 1
30 0067111 Upper Feed Roller Lifting Lever FBT 1
31 000487 Corrugated Washer BTy v 1
32 170008 Screw(M6-1 X 9) =% 1
33 3500699 Upper Feed Roller Bracket, C. Set FO—57S545 v MNER) 1

Note: Part No. 3500699 of Ref. No. 33 contains the part numbers of Ref. No. 13 on page 14 and

Ref. No. 1 on page 15.

() Ref. No. 33 @ Part No. 3500699 13 14 X— D Ref. No. 13 KU 15— D Ref. No. 1 D4 %
& A7 Part No. T9,

VG3721-8



19
V63721-8

VG3721-14858-8, 156S1-8, 156S8-8

VG3721-132S8-8, 140S1-8 (2 Needle)

EXTRA PARTS
“S” Type “M" Type

ek

Y- X
N
)
&
NN
B
N
—t

VG3721-8



VG3721-8 EXCLUSIVE PARTS

Y 7ETIERT M

19
L

RefNo Parts No. Description m 4 Amt. Req
1 3508160 Stitch Plate £k 1
2-1 3508182 Stitch Plate Tongue(48S1) gHRm 1
2-2 3508154 Stitch Plate Tongue(48S8) gk m 1
2-3 3508183 Stitch Plate Tongue(56S1) #HR M 1
2-4 3508155 Stitch Plate Tongue(56S8) iR 1
3 004182 Screw(3/32-56 X 2) IExy 1
4 3509075 Differential Feed Dog XY 1
5-1 3508152 Stitch Plate Tongue(32S8) R 1
5-2 3508181 Stitch Plate Tongue(40S1) g 1
6-1 3508184 Stitch Plate Tongue(6451)(Extra Parts) #+4R /T 255) 1
6-2 3508168 Stitch Plate Tongue(40S5)(Extra Parts) #+% /T (X2 5) 1
6-3 3508153 Stitch Plate Tongue(40S8)(Extra Parts) #H&/T (T 2R&R) 1
6-4 3508156 Stitch Plate Tongue(64S8)(Extra Parts) $#Hi/T (3 ELB&R) 1
7-1 3508163 Stitch Plate Tongue(40M8)(Extra Parts) #1% /M (5 ER5) 1
7-1 3508164 Stitch Plate Tongue(48M8)(Extra Parts) #H1& /T (1518 5) 1
7-3 3508165 Stitch Plate Tongue(56M8)(Extra Parts) #HR/T (45T ER&E) 1
7-4 3508166 Stitch Plate Tongue(64M8)(Extra Parts) #HR/T(SEERR) 1

VG3721-8



VG3721-8-WF1

20

VG3721-8



VG3721-8-WF1 EXCLUSIVE PARTS

Y7ETIERES

20

Ref.No Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator HIRMRY 1
2 3200132 Presser Bar Spring(Outer) FILE/NRK) 1
3 3101315 Presser Bar Stopper I R/ 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 x 8.3) Ry 1
6 0093480 Presser Bar AT 1
7-1 3107282 Walking Foot, C. Set(3258) TA—FHIER) 1
7-2 3107275 Walking Foot, C. Set(40S1) UA—FJRIGE) 1
7-3 3107270 Walking Foot, C. Set(56S1, 5638) U —FJEIFR) 1
7-4 3107277 Walking Foot, C. Set(48S8)(Extra Parts) 7+ —F Y /BT (f8) (&FBFE) 1
7-5 3107280 Walking Foot, C. Set(64S8)(Extra Parts) v #+ —F >V /BRI (@) 1
8 160001 Screw(M4-0.7 X 4) Exy 1
9 100052 Nut Ty bk 1

10 3207148 Presser Foot Spring WTIxR 1
11 100020 Nut(M4-0.7) Al 1
12 000665 Washer Ty 1
13 100057 Nut(M4-0.7) PAVA 1
14 3207146 Adjusting Screw REIRY 1
15 160025 Screw(M3-0.5 x 6) LRy 1
16 0060270 Yoke Pin HIa—sy 1
17 160001 Screw(M4-0.7 X 4) Exy 2
18 3107303 Presser Foot Spring(Left) INBRIT /R (E) 1
19 3107306 Presser Foot Hinge Pin Wby IYEY 1
20 110084 Screw(M3-0.5 x 4.2) Ry 1
21-1 3107273 Fabric Presser(width 6.2mm) EiE i 1
21-2 3107274 Fabric Presser(width 12.6mm)(Extra Parts) a3 T (}iEH0a) 1
22 001228 Screw(3/32-56 x 3.2) IExRY 2
23 3110201 Spacer{Extra Parts) AR—Y(RRERBSR) 1

VG3721-8



21

VG3721-8-WF4

VG3721-8



VG3721-8-WF4 EXCLUSIVE PARTS
L e

Y7 ETIERBSR

21

RefNo Parts No. Description m A Amt. Req
1 3500297 Presser Spring Regulator HIfgRY 1
2 3200132 Presser Bar Spring{Outer) ITE/CR(K) 1
3 3101315 Presser Bar Stopper HILEI MY/ 1
4 000538 Washer A o 1
5 004440 Screw(11/64-40 x 8.3) xRy 1
6 0093480 Presser Bar I 1
7-1 3507147 Walking Foot, C. Set(3258) DA—FVIHIE) 1
7-2 3507148 Walking Foot, C. Set(48S8, 56S1, 56S8) 7 A+ —F > 7 T ({H) 1
8 160001 Screw(M4-0.7 x 4) IExRY 1
9 100052 Nut Ty bk 1

10 3207148 Presser Foot Spring HIT/NE 1
11 100020 Nut(M4-0.7) ;v hk 1
12 000665 Washer Ty 1
13 100057 Nut(M4-0.7) Fvhk 1
15 3207146 Adjusting Screw RERY 1
16 160025 Screw(M3-05 x 6) ExY 1
17 0060270 Yoke Pin #Hra—sy 1
18 160001 Screw(M4-0.7 x 4) XY 2
19 3107303 Presser Foot Spring(Left) INB IR (E) 1
20 130016 Screw(M25-045 x 4) 1= 1
21 3107306 Presser Foot Hinge Pin HIEYIEY 1
22 110084 Screw(M3-05 x 4.2) Exy 1
23-1 3507061 Presser Foot Tongue(32) I 1
23-2 3507065 Presser Foot Tongue(48, 56) T 1
24 004154 Screw(3/32-56 x 1.5) xRy 1
25 3107273 Fabric Presser(Rear) HHIE) 1
26 001228 Screw(3/32-56 x 3.2) I12=3 2
27 3107274 Fabric Presser(Front) 74 T (a) 1
28 280004 Screw(3/32-56 x 2.4) xy 1
29 3507144 Presser Foot(Front) Spring I (FD)/\% 1
30 110027 Screw(M25-045 X 3.5) ERY 1

VG3721-8



22

EXTRA PARTS

14 f 0]
o & 18 /ﬁ/ﬂ

VG3721-8



EXTRA PARTS

F5EE8

22
I

RefNo Parts No. Description m % Amt. Req
1 3500603 Self-cleaning Pipe CWNTIT V- TRAT 1
2 3500605 Pipe Holder A FHRILY 2
3 0093690 Timing Gauge e 7 ) 1
4 0095220 Looper Timing Gauge W—RELZT5 - 1
5 3100256 HR Device, Complete Set HRZEE (§8) 1
6 3100254 HR Container HR% > % 1
7 1090190 Pipe Joint INA THRE 1
8 3100253 Oil Tube WBmia 7 1
9 310007 Felt(25 x 25 x 100mm) )7 1

10 3100250 HR Cup HRAw 7/ 1
11 310006 HR Felt HRZ zJL K 1
12 000637 Seal Plug = 1
13 110013 Screw(M4-0.7 x 8) ERY 2
14 3501778 Cloth Plate 2OX7L—k 1
15 3501772 Hemming Guide Plate B ERE 1
16 110009 Screw(M4-0.7 x 8) xRy 6
17 3501773 Supplementary Guide #Eh A B 1
18 110012 Screw(M4-0.7 x 5) =3 2
19 3501771 Hemming Guide #ESIER 1
20 000538 Washer PAA S 4
21 3501775 Front Cover(Left) HIREE HN—() 1
22 110067 Screw(M5-0.8 x 5) Ry 2
23 3501774 Bracket Cover TSy NhR— 1
24 009995 Screw(M3-05 X 5) kExy 1
25 009994 Screw(M3-0.5 x 8) Ry 3
26 3501777 Guide(Left) HA1 R(E) 1
27 3501776 Guide(Right) H41 R (H) 1

VG3721-8



23

VG3721-8



THREAD STAND

¢
<t
op

N
w

Ref.No Parts No. Description m % Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RITAFH) (6FLE) 1
2 9620631 Column Cap Ao hLhFvrv 7 1
3 9620670 Column Cap(Upper) ASLIRALT(L) 1
4 9620689 Thread Guide Holder(Large) HA RRILF(R) 1
5 911002 Screw(M4-0.7 x 20) Exry 1
6 911001 Screw(M4-0.7 X 12) Ry 3
7 910001 Nut Fwv h 4
8 9620673 Column Pipe Connector 05 LA THF 1
9 911006 Screw(M5-0.8 X 13) Ry 2

10 910000 Nut Tk 8
11 9620675 Column Pipe(Lower) S LI 7(TF) 1
12 930052 Washer Ty 1
13 930053 Spring Washer A2V TTyo+ 1
14 910003 Nut Fwvhk 1
15

16 9620703 Thread Hanger(3 Spools Type) AL RNV HEBEKA) 4
17 9620700 Thread Eyelet FALy 6
18 9620688 Thread Hanger Holder ALy RNNVHEx 4
19 911060 Screw(M6-1 x 15) Exry 4
20 9620691 Thread Guide Arm H4ARF7—1A 1
21 9620690 Thread Guide Holder(Small) HA RRILF (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(6A%A) 1
23 9620678 Spool Cushion A=Wy ay 6
24 9620679 Spool Pin RA7—)L 6
25 9620680 Spool Mat AT=IL¥ v bk 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T Ty v 6

VG3721-8



Table top installation LEHHK

20

VvG3721-8



ACCESSORIES

77 YURRK

24
L

RefNo Parts No. Description m % Amt. Req
1 3500700 Belt Cover NI AR— 1
2 110028 Screw(M6-1 X 46) Ry 2
3 9620003 Bag &= 1
4 _ Needle(System : UY x 128GAS) &t 5
5 0099094 Screwdriver(25 X 75mm) (N2 AN 1
6 0099091 Screwdriver(5.5 X 200mm) N2 AN 1
7 0099051 Thread Tweezers Evty ~ 1
8 9620210 Hexagonal Wrench(2.5mm) 6ELYF 1
9-1 9720263 Instructions Book 1
g9-2 9720262 ik WEiRAE 1
9-3 9720192 instructions Book(with UT-A Device) 1
9-4 9720195 R WERBAE(UT-AKE) 1
9-5 9720193 Instructions Book(with UT Device) 1
9-6 9720196 PR WEREEE (UT %) 1

10-1 9710124 Parts Book NR=YTwy 1
10-2 9710089 Parts Book(with UT-A, UT Device) IR—=Y T w7 (UT-A, UTEE) 1
11 9620008 SF Qil 28(1000cc) pi 1
12 0063009 Oil Reservoir Rubber Cushion TLEE 4
13 180008 Setting Screw(M6-1 X 63) mftrxy 4
14 000528 Washer vy 8
15 000667 Spring Washer ATV T Iy v 4
16 000011 Nut +wvhk 4
17 3500701 Belt Cover(Lower) NRIL kS HIR—(TF) 1
18 006905 Wood Screw(¢ 5.1 x 20) RARY 3
19 0037988 Screwdriver{Short) EZRFAN 1
20 9620202 Hexagonal Wrench(2.0mm) 6ALYVF 1

VG3721-8



25

WARNING LABEL EH I XN)L

ot
B
F#
i

(o0
b
[ ey
—r
o
=

LABﬁL Parts No. Description
i % AR i
f
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
%
AFE
B<EATIFDHET D,
BRRERBEDIIT o s
-~ 390143 AEINIL
BUEEETBTLE. RIFEES
BRZE)>THS. &
L. RE O3S,
FERCRBETEC L&,
s DA
y A " 3 : N
ADANGERR| 5077 S mirac s
e e —Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 300144 HIGH-VOLTAGE
turn off power g
supply and wait REEEINIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
FT—RASR)L
ROTATING-DIRECTION
SYMBOL. : CHECK CORRECT ROTATING
390146 DIRECTION
ElEEARRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
LUER THEBININ
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

EREESNIL




LIST of MAIN SPARE PARTS
(EE2EmY A R)



VG3721-8 class LIST of MAIN SPARE PARTS(XEZ& Y 2 k)

Main Parts [Needle Presser Presser Foot |[Stitch Stitch
Foot, Stitch Plate
clamp C. Set Tongue Plate Tonge
Models gt 1k 4 () AT 8t #HiRT
VG3721-132S8-8-WF1 * 0093351 3107282 | -—— 3508160 3508152
VG3721-132S8-8-WF4 * " 3507147 3507061 " "
VG3721-140S1-8-WF1 * 0093352 3107275 |  ———- " 3508181
VG3721-148S1-8 0093356 3507064 3507065 " 3508182
VG3721-148S8-8-WF1 " 3170277 | @ ——— " 3508154
VG3721-148S8-8-WF4 " 3507148 3507065 " "
VG3721-156S1-8 0093357 3507064 " " 3508183
VG3721-156S1-8-WF1 " 3107270 | ———- " "
VG3721-156S1-8-WF4 " 3507148 3507065 n "
VG3721-156S1-8F " 3507064 " 3508100 | ——-
VG3721-156S1-8F-WF1 " 3107270 | @ —— n |
VG3721-156S8-8-WF1 " 3107270 | @ ———- 3508160 3508155
VG3721-156S8-8-WF4 " 3507148 3507065 " "
VG3721-156S8-8 " 3507064 " " "
 |vG3721P-14851-8F 0093356 3507064 3507065 3508099 |  ————-

Note : The models with * have 2 needls.

() * DTV 3R 2R T,




Differential Main Looper
Feed Dog Feed Dog
Db, #®ix!) —iX
3509075 3509037 3109300
n " n
" " n
" " 3109302
/4 1/ "
" " "
" " 3109300
" " "
" " "
3509036 " "
" 1/ n
3509075 " ”
14 14 "
" I "
3509036 3509037 3109302

26



27

INDEX
VG3721-8 Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref. No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 11 35 000665 20 12 006038 18 12
000011 24 16 000665 21 12 006075 18 6
000014 4 52 000667 6 31 006202 3 41
000015 2 20 000667 24 15 006212 6 49
000022 4 47 000669 3 46 006212 12 14
000177 3 6 000669 11 46 006233 1 17
000195 4 16 000669 12 67 006411 18 16
000199 12 44 000687 13 4 006905 24 18
000206 8 48 000690 8 57 006921 14 12
000234 15 7 000690 11 33
000306 16 18 000690 18 28 007621 17 32
000309 7 20 000726 1 36 007627 1 25
000327 8 24 000740 10 46 007627 2 49
000334 18 4 000750 12 39 007627 3 31
000340 18 17 000755 13 47
000360 3 38 000779 16 3 009142 7 10
000397 12 29 000779 17 43 009526 9 23
000425 15 6 000779 18 22 009604 9 14
000445 8 2 000924 2 30 009604 16 9
000487 8 40 000989 6 2 009730 17 53
000487 17 35 009749 7 25
000487 18 31 001107 5 18 009749 12 65
000528 9 8 001123 11 43 009753 18 21
000528 13 31 001170 8 60 009931 18 18
000528 24 14 001228 8 62 009994 22 25
000538 1 24 001228 20 22 009995 13 18
000538 2 32 001228 21 26 009995 22 24
000538 3 30 001818 3 35
000538 4 42 001900 7 8 0010017 10 10
000538 17 48 0010017 15 18
000538 18 3 003655 2 19
000538 20 4 003655 14 3 0012480 14 6
000538 21 4 003657 13 38
000538 22 20 0013208 12 22
000555 6 26 004154 8 26 0013208 13 52
000560 15 40 004154 21 24 0013648 14 11
000600 6 27 004173 2 40
000600 11 47 004182 19 3 0020052 2 7
000600 12 68 004440 20 b5 0020119 3 16
000613 16 17 004440 21 5 0020137 1 28
000613 18 29 004441 8 7 0020271 8 15
000623 10 47 0020350 11 45
000637 10 40 005049 11 48 0020350 12 66
000637 22 12 005049 12 69 0020551 12 54
000638 13 36 005075 1T 29 0020759 1 5
000651 2 21 005650 8 36
000652 13 19 005650 18 14 0024083 3 2

000663 4 46 0024084 3 1



INDEX

VG3721-8 Page =2
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
0065401 16 16 0095027 18 10
0030255 3 3 0065402 18 15 0095220 22 4
0065404 18 26 0095334 8 59
0031111 3 7 0065405 18 23
0031831 15 8 0065407 18 13 0099051 24 7
0065414 17 16 0099091 24 6
0032426 3 52 0065421 17 17 0099094 24 5
0032518 15 3 0065436 17 51
0032646 9 13 0065437 17 52 100002 10 26
0032867 12 32 100003 9 9
0032921 16 22 0067111 18 30 100003 13 32
0032952 3 4 0067126 18 7 100014 15 41
100020 20 11
0034117 18 27 0068011 1 4 100020 21 11
0034293 11 44 0068079 12 60 100052 20 9
0034979 18 b5 0068181 8 37 100052 21 9
0068202 11 24 100057 20 13
0035813 3 37 100057 21 13
0077270 8 1 100067 12 53
0037108 3 36
0037164 1 15 0090071 3 5 110001 1 22
0037988 24 19 0090620 17 8 110001 13 7
0090807 3 12 110002 2 42
0060056 17 12 0090812 3 9 110002 8 11
0060056 17 37 0090856 3 11 110002 17 21
0060142 8 8 110004 8 19
0060270 20 16 0092305 6 b 110004 11 19
0060270 21 17 110005 10 16
0093154 6 40 110006 13 29
0063009 24 12 0093186 7 24 110008 2 38
0063051 9 18 0093212 7 16 110009 2 31
0063053 9 20 0093356 7 b5-1 110009 3 26
0063055 4 8 0093357 7 5-2 110009 4 41
0063056 9 21 0093365 7 7 110009 5 14
0063057 9 22 0093480 20 6 110009 6 15
0063138 13 46 0093480 21 6 170009 9 b5
0063460 17 54 0093483 8 6 110009 12 11
0063515 8 56 0093611 8 12 110009 17 49
0093617 15 16 110009 18 2
0065275 2 13 0093690 22 3 110009 22 16
0065372 8 3 0093864 1 8 110011 2 44
0065374 18 8 0093864 2 12 110011 7 12
0065375 18 9 110012 1 20
0065376 18 11 0094201 1T 19 110012 2 b2
0065381 18 1 0094201 2 51 110012 5 33
0065389 10 30 0094390 8 58 110012 6 51
0065395 16 11 0094577 13 39 110012 15 2
0065398 . 16 . 8. 110Q12_ 22_18_



INDEX

VG3721-8 Page = 3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110013 1 27 110106 6 33 160001 11 22
110013 2 10 110116 4 1 160001 12 51
110013 3 14 110117 12 42 160001 13 43
110013 12 63 110118 8 49 160001 14 2
110013 15 34 110118 12 49 160001 15 38
110013 22 13 110135 6 35 160001 16 23
110016 2 23 160001 17 10
110017 2 36 120001 6 22 160001 20 8
110019 10 24 120001 8 54 160001 20 17
110021 11T 15 120006 8 47 160001 21 8
110022 5 24 120006 14 8 160001 21 18
110027 3 49 120008 16 32 160002 12 5
110027 21 30 120008 17 5 160003 5 21
110028 24 2 120009 2 2 160003 6 20
110030 4 51 120010 8 42 160003 9 3
110030 12 20 120011 1T 49 160003 10 29
110031 2 28 120011 15 39 160003 13 23
110031 8 5 120012 5 3 160003 16 30
110031 9 26 120012 16 15 160003 17 11
110031 13 5 120012 17 3 160003 17 40
110032 13 26 120013 6 24 160004 5 17
110033 13 49 120013 9 11 160004 6 39
110035 7 4 120013 10 42 160004 11 27
110036 5 28 120013 11 3 160004 12 25
110039 10 4 120013 12 2 160005 5 4
110039 13 14 120013 13 15 160005 6 3
110041 2 16 120015 6 28 160005 12 26
110043 10 35 120016 1 32 160005 17 29
110043 13 10 120019 16 2 160006 12 45
110045 1 2 120041 17 42 160007 5 5
110045 11 39 120049 10 36 160007 6 4
110045 15 10 160007 9 17
110046 11T 14 130002 7 18 160007 12 18
110046 13 13 130003 2 6 160007 13 42
110048 1T 11 130003 3 28 160007 16 7
110050 13 2 130003 17 25 160007 17 7
110054 3 24 130016 8 21 160007 18 24
110054 8 16 130016 21 20 160024 10 7
110059 7 27 160024 10 39
110067 14 15 150001 8 14 160025 20 15
110067 22 22 160025 21 16
110076 4 49 160000 1T 14 160029 7 13
110079 2 46 160000 13 34 160040 10 2
110084 8 23 160000 17 38

110084 20 20 160001 2 26 170001 2 24
110084 21 22 160001 5 7 170008 18 32
110097 17 22 160001 8 34 170009 8 52

110101 10 9 160001 10 18 170010 3 44



INDEX

VG3721-8 Page =4
Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref.No. Weightg) Parts No. PageNo. Ref.No. Weight(g)
170038 8 51 2100264 11 47
170041 8 31 330000 7 21 2100267 8 33
170042 3 53 330011 2 18 2100267 11 29
170044 4 44 330016 10 20 2100902 17 13
330017 7 1
180005 17 9 2110191 10 37
180008 24 13 340000 1T 33 2110361 8 43
340001 10 33
190004 11 37 340003 8 45 3100006 4 36
190007 16 31 340003 1131 3100006 16 4
190078 2 50 340003 12 59 3100016 2 9
190089 13 50 3100061 15 11
350009 3 20 3100099 4 5
240010 16 20 | 3100100 4 7
390164 T 9 3100107 4 3
260006 8 25 3100110 8 9
910000 23 10 31007112 8 10
280004 21 28 910001 23 7 3100122 5 12
910003 23 14 3100123 5 15
290029 3 8 3100127 5 13
911001 23 6 3100127 6 14
300000 10 25 911002 23 5 3100129 6 7
300000 11 13 911006 23 9 3100131 5 10
300000 12 48 911060 23 19 3100132 5 11
300005 5 2 3100142 10 38
300005 8 41 930052 23 12 3100145 10 44
300006 9 6 930053 23 13 3100146 10 43
300045 16 33 930055 23 27 3100149 10 317
300100 2 25 3100151 10 32
300100 3 45 1090190 22 7 3100157 10 14
300104 4 45 3100158 10 15
300500 10 5 1095002 14 9 3100159 10 17
3100190 12 15
310006 22 11 1096029 14 10 3100192 12 9
310007 22 9 3100192 16 25
310017 13 45 1253061 14 5 3100193 12 7
310063 16 21 3100195 12 6
310094 9 19 2020002 12 40 3100205 10 12
310096 11 9 3100214 12 43
310096 12 27 2040033 15 37 3100231 12 36
310099 6 50 3100241 5 26
310100 5 20 2049401 1 34 3100245 5 30
310102 12 70 3100250 22 10
310106 4 4 2100194 8 44 3100253 22 8
310124 6 36 2100218 6 25 3100254 22 6
2100249 117 11 3100256 29 5
320008 15 23 2100253 11 25 3100275 6 12

320009 15 28 2100259 11 42 3100283 6 13



INDEX

Parts No. PageNo. Ref.No. Weight{(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)

3100305 9 16
3100307 9 24
3100309 9 7
3100309 13 30
3100310 8 13

3107274 21 27

3107275 20 7-2
3107277 20 7-4
3107280 20 7-5
3107282 20 7-1

3207146 20 14
3207146 21 15
3207148 20 10
3207148 21 10

3100329 15 13 3107303 8 20
3100330 15 43 3107303 20 18 3240072 12 58
3100331 15 30 3107303 21 19
3100332 15 22 3107306 8 22 3260010 5 9
3100338 7 26 3107306 20 19 3260011 6 9
3100345 15 12 3107306 21 21
3100356 15 29 3400261 15 20
3100370 15 5 3109201 5 31
3100371 15 21 3109300 10 1-1 3500004 1 31
3100384 3 21 3108302 10 1-2 3500005 1 30
3100386 3 22 3500006 15 45
3100533 8 53 3110033 13 11 3500007 1 26
3100600 16 29 3110038 13 8 3500008 2 53
3100601 16 28 3110201 20 23 3500012 2 11
3100602 16 24 v 3500021 4 17
3100603 16 27 3120072 6 48 3500022 4 20
3100604 16 6 3500023 4 30
3100605 16 12 3139200 5 27 3500024 4 31
3100607 16 5 3500025 4 25
3100608 16 14 3150151 15 42 3500026 4 28
3100609 18 25 3150195 15 36 3500027 4 29
3100610 18 20 3500028 4 26
3100611 17 2 3160138 9 12 3500029 4 27
3100612 17 4 3500030 4 21
3100613 17 6 3180100 10 3 3500031 4 23
3100614 18 19 3500032 4 24
3100616 17 15 3200013 2 55 3500033 4 32
3100623 12 12 3200086 13 33 3500034 4 33
3100623 16 26 3200111 7 3 3500035 4 34
3100625 16 1 3200112 7 15 3500036 4 35
3100626 16 10 3200116 7 23 3500037 4 37
3100636 16 34 3200118 7 22 3500038 4 38
3200132 20 2 3500039 4 22
3101315 20 3 3200132 21 2 3500040 4 19
3101315 21 3 3200215 11 7 3500041 4 14
3101754 11 40 3200236 15 15 3500042 4 2
3200237 15 14 3500044 4 10
3107270 20 7-3 3200238 15 17 3500045 4 11
3107273 8 61-1 3500046 4 15
3107273 20 21-1 3201355 12 21 3500047 4 12
3107273 21 25 3500048 4 13
3107274 8 61-2 3204020 4 53 3500050 4 9
3107274 20 21-2 3204021 4 6 3500051 6 1



VG3721-8

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref No. Weight(g)

INDEX

Page = 6

Parts No. PageNo. Ref.No. Weight(g)

3500054
3500056
3500062
3500064
3500065
3500066
3500067
3500068
3500069
3500070
3500071

3500072
3500073
3500074
3500075
3500076
3500078
3500081

3500082
3500084
3500086
3500091

3500101

3500104
3500105
3500109
3500113
3500114
3500115
3500116
3500118
3500119
3500120
3500121

3500122
3500123
3500124
3500126
3500127
3500128
3500129
3500130
3500131

3500132
3500133
3500136
3500137
3500138

-—l——l_l—l——l_l-—l_l—&_l_l-——l_l—l—-—l_l—d_l—l—-l_l-—l —_—
NNI\)NI\)NI\)l\)l\)l\)l\)I\)NNNNNI\)T\)I\)l\)l\)U‘II\)O‘lmﬂ@@@@ﬂ@@@@@@@@@@@@@@@@

6
8
37
38
29
23
30
11
10
45
44
41
42
46
47
43
2
T
2
4
10
14
1
6
10
16
30
34
33
31
37
17
47
46
38
41
24
57
13
8
4
3
1
55
52
50
61
56

3500139
3500141
3500142
3500143
3500146
3500147
3500148
3500149
3500150
3500151
3500152
3500153
3500154
3500155
3500156
3500157
3500158
3500160
3500161
3500162
3500163
3500165
3500166
3500167
3500172
3500174
3500175
3500176
3500177
3500178
3500179
3500180
3500201
3500202
3500203
3500204
3500205
3500206
3500207
3500208
3500213
3500215
3500216
3500223
3500224
3500226
3500227
3500228

12 62
12 64
11 16
11 12
11 8
11 1
11 2
11 4
11 21
11 20
11 5
11 23
11 6
11 26
11 28
11 30
11 32
11 38
11 36
12 16
12 23
5 22
5 23
5 29
10 45
10 41
10 6
10 23
10 21
10 22
13
19
1
27
39
40
43
48
6
50
13
12
16
22
1
29
4
5

o

NN~ = DN NDMDMNDNW—O

3500229
3500230
3500232
3500233
3500234
3500236
3500237
3500238
3500240
3500242
3500245
3500246
3500247
3500249
3500250
3500269
3500270
3500271

3500274
3500281

3500284
3500285
3500286
3500287
3500291

3500292
3500293
3500294
3500295
3500296
3500297
3500297
3500299
3500300
3500304
3500305
3500402
3500404
3500407
3500408
3500410
3500411

3500412
3500413
3500415
3500418
3500419
3500422

15

—_

NN —
00O —O0M000OOOMOKMOMWWWWWWOWWWWWWWWWWWWOoTWwNnWN

—
o1 >

— — — — — — ]
(BN NG N6 NS BNS) BN \V NS BN \V

9
Y
39
48
40
44
42
33
43
50
47
48
51
55
54
25
32
34

8
19
15
17
13
10
39
55
35
38
46
30

1

1
50
32

4
28

4
33

18
35
32
19

1
25
26
31
32
19



INDEX

VG3721-8 Page = 7
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
3500423 15 24 3501282 17 23 3501771 22 19
3500424 15 27 3501283 17 18 3501772 22 15
3500425 15 35 3501284 17 20 3501773 22 17
3500426 10 11 3501289 17 31-2 3501774 22 23
3500430 1 3 3501290 17 31-1 3501775 22 21
3500431 1 7 3501295 17 44 3501776 22 27
3500432 2 8 3501503 13 12 3501777 22 26
3500441 6 17 3501514 13 44 3501778 22 14
3500442 6 34 3501520 13 28 3501779 2 15
3500444 6 18 3501521 13 25 3501818 11 10
3500445 6 19 3501522 14 4
3500446 6 21 3501523 13 24 3507058 8 18
3500448 6 16 3501526 13 41 3507061 21 23-1
3500450 3 18 3501527 13 37 3507064 8 17
3500451 3 23 3501528 13 35 3507065 8 27
3500456 5 19 3501529 13 22 3507065 21 23-2
3500458 10 27 3501530 13 48 3507144 21 29
3500459 10 28 3501531 14 14 3507147 21 7-1
3500460 10 34 3501532 12 28 3507148 21 7-2
3500461 10 48 3501532 13 40
3500465 6 32 3501533 13 9 3508099 7  9-1
3500466 3 29 3501537 13 51 3508100 7 9-2
3500603 22 1 3501538 13 27 3508152 19 5-1
3500605 22 2 3501539 2 45 3508153 19 6-3
3500615 7 11 3501542 14 1 3508154 19 2-2
3500616 7 19 3501551 14 7 3508155 19 2-4
3500617 7 17 3501553 14 13 3508156 19 6-4
3500697 17 33 3501557 13 17 3508160 19 1
3500698 17 46 3501558 13 16 3508163 19  7-1
3500699 18 33 3501560 13 20 3508164 19 7-1
3500700 24 1 3501563 1 18 3508165 19 7-3
3500701 24 17 3501564 1T 21 3508166 19 7-4
3501565 1 23 3508168 19 6-2
3501122 17 50 3501566 1 10 3508181 19 5-2
3501250 17 41 3501570 2 27 3508182 19 2-1
3501251 17 39 3501571 2 43 3508183 19 2-3
3501252 17 36 3501572 2 47 3508184 19 6-1
3501253 17 47 3501573 2 35
3501259 17 34-2 3501574 2 41 3509036 11 17
3501260 17 34-1 3501575 2 3 3509037 11 18
3501265 17 45 3501580 2 37 3509075 19 4
3501270 17 14 3501581 2 39 3509320 9 25
3501271 17 28 3501583 2 34
3501272 17 27 3501584 2 17 4109403 1 35
3501275 17 30 3501585 2 33
3501276 17 26 3501596 13 3 9620003 24 3
3501280 17 24 3501597 13 6 9620008 24 11

3501281 16 19 3501598 13 1 9620202 24 20



Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No. PageNo. Ref No. Weight(g)

Page = 8

Parts No. PageNo. Ref.No. Weight(g)

VG3721-8

9620210 24
9620631 23
9620666 23
9620670 23
9620673 23
9620675 23
9620678 23
9620679 23
9620680 23
9620681 23
9620688 23
9620689 23
9620690 23
9620691 23
9620696 23
9620700 23
9620703 23
9710089 24
9710124 24
9720192 24
9720193 24
9720195 24
9720196 24
9720262 24
9720263 24

8
2
22
3
8
11
23
24
25
26
18
4
21
20
1
17
16

10-2
10-1

9-3
9-5
9-4
9-6
9-2
9-1



jamato

PIRS Y VRERASH
YAMATO SEWING MACHINE MFG. 0O, LT,

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 XERMERAXRHEL4TE4EIZS
TEL(06)6364-1321(/) FAX(06)6365-5176

P/N 9710124(P)
No. 1 Edited in 2005.8

(VG3721-8) Printed in Japan 2005.8.2H®D
fI8 P/N 9730098 No.3]



	Contents
	目次
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVER(2) 
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT 6 NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針板機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM 
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 送リ機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] KNIFE DRIVING MECHANISM
	[P13] メス機構
	[P14] MISCELLANEOUS SUCTION PIPE
	[P14] 吸込管関係
	[P15] LUBRICATION MECHANISM
	[P15] 給油機構
	[P16] PULLER MECHANISM(1)
	[P16] プラー機構専用部品(1)
	[P17] PULLER MECHANISM(2)
	[P17] プラー機構専用部品(2)
	[P18] PULLER MECHANISM(3)
	[P18] プラー機構専用部品(3)
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P19] VG3721-8
	[P20] VG3721-8-WF1
	[P21] VG3721-8-WF4

	[P22] EXTRA PARTS
	[P22] 特注部品
	[P23] THREAD STAND
	[P23] 糸立台
	[P24] ACCESSORIES
	[P24] アクセサリ関係
	[P25] WARING LABEL
	[P25] 警告ラベル
	[P26] LIST of MAIN SPRRE PARTS
	[P26] 主要部品リスト
	[P27] INDEX
	[P27] 索引

